Eimplicity

The 46" Snow plow and Dezer blade can Be used without
any weights o¢ chains. HOWEWVER, by using these items,
plowing and daziag will be dene more effectively and effi-
ciently.

Using the rear counter weight (Mfg. No. 132 with No. 045
will ease lifting of the front mounted attachments. This is
rmounted on the reac lift assy. Using wheel weights {1 or 2
on either side) will provide more traction. By adding
chains with tha wheel weights additional traction will be
experienced. Loote mounting of the chains will assist in
their self cleaning.

OPERATION

There are five operating positions for this blade, The posi-
ton can be changed by the operator without leaving the
seat. Turn the control rod elockwise to unlateh the blade.
Push ar pull red to the desired position. For ease of chang-

ing positions, raise blade slightly from the ground,

By adjusting the shoe assembly, various blade heights can
be achieved. Inereased height adjustment can be done by
adjusting the stop pin in the lift layer gradrant.

¥fhen the blade is used with the manual life, the float cam
can be placed in the float position 5o the blade wil! follow
the contour of the qround withaut any downward pressure
except the weight of the blade. The manual lift and the
power Hft nan be used to lack the bade in any postion de-
sited. The spring on the lift arm allows the blade to LifL

over hard objects when dovmward pressure is maintained.

on tha blade,

The wear plate on the blade is revarsible. When one edge
becomes worn, remove the balts, tum the blade arsund,
and reinstall it so the unused edge is at the bottem.

1971 MOBELS

Z o

Do | I
COUNTERWEIGHT

ERL U

"WHEEL WEIGHTS
&
CHAINS
SER. FORM-020

SIMPLICITY MANUFACTURING COMPANY,

DIRECTION ROD -~
BRACKET ATTACHES HERE

FIGURE |\

46" DOZER BLADE

MFG. NG. 665

If it is destred to use a tiller or other attachment when the
blade is mounted, the teansport hook which is balted to

. the lame at the front of the tractor shoutd be used, With

the blade hooked in the transpart position,. the 4ft arm
can be removed from the tractor, The lift can then be used
Lo raise or lower anather attachment.

LUBRICATION

Lubricate all joints whers rods cnter heles. Also lubricate
pivot points, Pedodic lubrication will assist in ease of op-
eratio.

PACKING

The 46" Snow Plow and Dozer Blade comes in one carton
with all necessary hardware.

ASSEMBLY

Attach hitch assembly to blade assembly, using the two
yoke pins and cotter ping provided. Using the two eye
bolts, attach spring from hitch to blade. Allow 1/27 of
theead 1o show through nots, Ateach to tractor as indicated
in Fiq. 1 with the two pins and spring clips. Atiachk Blade di-
rection rod bracket at the frame hole on gkt hand side of
the Fuel Tank & Steedng Fost Support Assembly. See Fig.
1. {If this bracket has been installed for usage with another
implement, it need not be removed). Attach lift rod to
tractor lift lever and to plow. Fig. 1. tasert blade direction
rod through hracker and attach ta blade. Secure in place
with spring clips.

1971

pd

MODELS PRIGR TO

INC,

. ATTACH BLADE HITCH
HERE



Fef. Part Orty.
No. No. Reg. Description
L . 107096 1 Blade Aissy.
Z 107105 1 Wear Plate
3 o200z | 7 Carriage Bolt, 3/8"-16 x 1"
4 720002 7 Lock Washer, 348"
5 Fl7003.| 7 . Hex Mur, Full 3/8"-15
& 107106 | 2. | | Shoe Assy, -
-7 719001 q *Flat Washer, 3/87
8 720002 4 Lock Washer, 3/8™
q 705004 4 Hex. Cap Serew,
381G x 3747
19 172149 | Fivot Frame fssy.
11 154305 2 Yoke Pin .
12, 722006 2 Cotter Pin, 148" % 1™
13 107116 1l Fivot Plate fimy.
14 - T22006 Z Cotter Pin, 1/8" x 1"
15 107118 L ‘PFivot Rod
16 722016 2 - Cotrer Pin, 3/32"" x 5/8"
17 107119 1 Fivot fim
18 156150 1 Spacer
15: = F05007 1 Hex Capscrew, 5/16™-18 x 1"
20 "L - 719002 L Plain Washer, 5/16"
21- .7 720001 1 Leck Washer, S/16°
22 [+ 1700l 1 Heo Must, Full, 51618
23 lorizo ol Fivor Stud
24 720001 1 Lotk Washer, 5/16°
25 T17001 1 " Hese Mut, Full, 571618
6 | 107121 27 Eyebolt -
27 717001 4 ‘Hex Mut, Full, 5/16-18
28 101126 2 Spring
F 29 . 172151 1 Push Bar Assy.
S0 1 PFivot Fin

Ref. Part .
Ho. Ha. Eenq. Bescription
31 F22003 | 2 Catter Fin, 316" x 1-1/4"
32 107134 | 1 Latch
33 Fas002 | 2 Roll Pin, 7/32" = 1"
34 107135 1 Latch Spnng
35 157136 1 Lateh Red
34 722016 | 2 Cotter Pin, 3/32" = 578"
37 118053 | 2 {Hitch) Fin
28 106738 | 2 Hairpin Clip
39 171680 1 Front Lift Reod
40 8031007| 2 Callar
41 F13002 | 2 Set Screw 5/16°-18 x 378"
42 106064 3 Epring
43 171674 1 Raod Guide
44 106738 | 2 Haicpin Clip
45 o613l i Fork Aszy.
46 106787 | 1 Hairpin Clip
47 1071357 1 Hamelle A=y, -
48 TO501E | 1 Hex Capscrew,

SfLE" 1B x 1172
49 717511 1 Full Lock Hex Mul 5/16"-18
50 172154 | 1 Gracket

{For 1971 Tractors Only)
=1 106687 1 Bracket
92 705004 | 1 Hex Capscrew, 3/8'-16 x 344"
%1 720003 1 Lock Washer, 3/8"
54 F1PM13 1 Hex Hut, Full 3/8™-14
55 172162 1 Eyaholt
6 T3 1 Lock Washer, 1/4""
o7 717005 1 Hex Muot, Full, 1/4.20
58 106719 | 1 Film, Simpliciry
a9 103005 1 Model Ho. Plate
&0 172432 | 1 Fuel Tank Cap {Winterized}
al 172898 | Transport Chain Assy.

© 107 I33



